



BlueCross BlueShield
of Illinois



PREVENTIVE DRUG BENEFIT PROGRAM

Employee Guide

Effective January 1, 2018

INTRODUCTION

Blue Cross and Blue Shield of Illinois (BCBSIL) administers the preventive drug benefit for your group's high deductible health plan ("HDHP"), which has been designed for use with Health Savings Accounts ("HSAs"). The preventive drug benefit program includes categories of prescription drugs that are frequently used for preventive purposes. If your doctor has prescribed any of them to you for preventive purposes, then you and your HSA-eligible dependents may have coverage before satisfying your HDHP deductible.

Below and on the following pages is a guide listing some examples of drugs that are commonly prescribed for preventive purposes. Coverage of all medications is still subject to your HDHP limitations, exclusions and out-of-pocket requirements (for example, your prescription drug payment levels). Coverage of some medications or drug products may be covered under your medical benefit.

IMPORTANT REMINDER: These drugs could also at times be prescribed for treatment purposes. As a result, the listing of a drug in the Guide does not mean that it will be covered by your particular benefit plan before your HDHP deductible is satisfied. If your doctor has prescribed a listed drug for treatment purposes (and not preventive purposes) then your plan does not provide coverage for that drug before your HDHP deductible is satisfied.

As each individual's medical circumstances are different, and because proper classification is necessary for you to ensure you are complying with your HDHP tax obligations, it is important for you to confirm the purpose of the prescription with your doctor. Please call the number on the back of your member ID card when your doctor confirms to you that he or she prescribed one of the listed drugs for treatment purposes so your claims can be processed correctly. **Unless you provide us with this information, claims for the drugs listed in the Guide will be processed as "preventive," and you or your doctor may be asked by us to provide medical records showing that the drug you're taking is being used for prevention. Remember, if you improperly classify the drug, it may result in adverse tax consequences so please be sure to take the confirming step to properly classify your claim.**

REMEMBER: Just because a drug is on the list, doesn't always mean it is covered.

FOLLOW THESE STEPS:

1. Find your drug in the Guide.
2. Talk to your doctor about whether your drug is in fact being prescribed for preventive purposes (and not treatment purposes).
3. If prescribed for treatment purposes, call the number on the back of your ID card to let us know.
4. If prescribed for preventive purposes, there is no need to call.

This Guide lists some, but not all, examples of drugs that are commonly prescribed for preventive purposes. It is being provided to you at your employer's request as a resource to help you in managing your prescription drug benefits under your employer's HDHP.

This list does not include all drugs that may be prescribed as preventive. It will be reviewed periodically and is subject to change. Coverage of all medications is still subject to your HDHP limitations, exclusions and out-of-pocket requirements (for example, your prescription drug payment levels). Coverage of some medications or drug products may be covered under your medical benefit. Please verify with your plan if there are any additional requirements before a drug may be covered.

It is important to note, for the reasons described in the Introduction to this Guide, that the listing of a drug in the Guide does not mean that it will be covered by your particular benefit plan before your HDHP deductible is satisfied. Please follow the steps outlined in the Introduction to ensure you are properly directing the processing of your claims.

The preventive drug program currently includes prescription drugs in the following categories:

- Anti-coagulants/anti-platelets
- Bowel preparation
- Breast cancer primary prevention
- Contraceptives
- Diabetes medications
- Diabetic supplies
- Fluoride supplements
- High blood pressure
- High cholesterol
- Osteoporosis
- Respiratory
- Tobacco cessation
- Vaccines

The drugs in each category are listed alphabetically on the following pages.

Generic drugs are listed in **bold**.

Brand drugs are listed in all CAPITAL letters.

Please be reminded that Health Savings Accounts (HSAs) have tax and legal ramifications. Blue Cross and Blue Shield of Illinois does not provide legal or tax advice, and nothing herein should be construed as legal or tax advice. These materials, and any tax-related statements in them, are not intended or written to be used, and cannot be used or relied on, for the purpose of avoiding tax penalties. Tax-related statements, if any, may have been written in connection with the promotion or marketing of the transaction(s) or matter(s) addressed by these materials. You should seek advice based on your particular circumstances from an independent tax advisor regarding the tax consequences of specific health insurance plans or products.

ANTI-COAGULANTS/ ANTI-PLATELETS

anagrelide hcl cap 0.5 mg, 1 mg
 aspirin/dipyridamole ext-release
 cilostazol tab 50 mg, 100 mg
 clopidogrel bisulfate tab 75 mg,
 300 mg (base equiv)
 dipyridamole tab 25 mg, 50 mg,
 75 mg
 warfarin sodium tab 1 mg, 2 mg,
 2.5 mg, 3 mg, 4 mg, 5 mg, 6 mg,
 7.5 mg, 10 mg

BOWEL PREPARATION

peg 3350-kcl-na bicarb-nacl-na
 sulfate for soln 236 gm, 240 gm
 peg 3350-kcl-sod bicarb-nacl for soln
 420 gm

BREAST CANCER PRIMARY PREVENTION

raloxifene
 tamoxifen

CONTRACEPTIVES

Cervical Caps

FEMCAP
 PRENTIF CAVITY-RIM CERVICAL CAP
 PRENTIF FITTING SET

Diaphragms

CAYA
 OMNIFLEX DIAPHRAGM
 WIDE-SEAL SILICONE
 DIAPHRAGM KIT

Female Condom

FC FEMALE CONDOM
 FC2 FEMALE CONDOM

Spermicide

ENCARE
 nonoxynol-9 gel 4%
 OPTIONS GYNOL II VAGINAL
 SHUR-SEAL
 VCF VAGINAL CONTRACEPTIVE

Sponge

TODAY SPONGE

Emergency Progestin

Aftera
 Econtra EZ
 Fallback Solo
 levonorgestrel tab 1.5 mg
 My Way
 Next Choice One Dose
 Opcicon One-Step
 Option 2
 React
 Take Action

Emergency Ella

ELLA

Injectable Progestin

medroxyprogesterone acetate

Oral Combined

Altavera
 Alyacen
 Apri
 Aranelle
 Aubra
 Aviane
 Azurette
 Balziva
 Bekyree
 Blisovi Fe
 Blisovi 24 Fe
 Briellyn
 Caziant
 Chateal
 Cryselle
 Cyclafem
 Cyred
 Dasetta
 Delyla
 desogestrel/ethinyl estradiol
 drospirenone/ethinyl estradiol
 drospirenone/ethinyl estradiol/
 levomefolate
 Elinest
 Emoquette
 Enpresse
 Enskyce
 Estarylla
 ethynodiol/ethinyl estradiol

Falmina
 Femynor
 Gianvi
 Gildagia
 Gildess
 Gildess Fe
 Gildess 24 Fe
 Juleber
 Junel
 Junel Fe
 Junel Fe 24
 Kaitlib Fe
 Kariva
 Kelnor
 Kimidess
 Kurvelo
 Larin
 Larin Fe
 Larin 24 Fe
 Larissia
 Layolis Fe
 Leena
 Lessina
 Levonest
 levonorgestrel/ethinyl estradiol
 Levora
 Lomedia 24 Fe
 Loryna
 Low-Ogestrel
 Lutera
 Marlissa
 Mibelas 24 Fe
 Microgestin
 Microgestin Fe
 Microgestin 24 Fe
 Mono-Linyah
 Mononessa
 Myzilra
 Necon 0.5/35, 1/35, 7/7/7
 Nikki
 norethindrone/ethinyl estradiol
 norethindrone/ethinyl estradiol-fe
 norgestimate/ethinyl estradiol
 Nortrel
 Ocella
 Orsythia
 Philith
 Pimtree

Pirmella
 Portia
 Prevfem
 Rajani
 Reclipsen
 Sprintec
 Sronyx
 Syeda
 Tarina Fe
 Tilia Fe
 Tri-Estarylla
 Tri Femynor
 Tri-Legest Fe
 Tri-Linyah
 Tri-Lo-Estarylla
 Tri-Lo-Marzia
 Tri-Lo-Sprintec
 Tri-Previfem
 Tri-Sprintec
 Trinessa
 Trinessa Lo
 Trivora
 Velivet
 Vestura
 Vienva
 Viorele
 Vyfemla
 Wera
 Wymzya Fe
 Zarah
 Zenchent
 Zenchent Fe
 Zovia

Oral Extended Continuous

Amethia
 Amethia Lo
 Amethyst
 Ashlyna
 Camrese
 Camrese Lo
 Daysee
 Fayosim
 Introvale
 Jolessa

levonorgestrel/ethinyl estradiol
 0.1-0.02 mg (84) & ethinyl
 estradiol 0.01 mg (7)

levonorgestrel/ethinyl estradiol
 0.15-0.03 mg (84) & ethinyl
 estradiol 0.01 mg (7)

levonorgestrel/ethinyl estradiol
 0.15-0.03 mg (91)

Quasense

Rivelsa

Setlakin

Oral Progestin

Camila

Deblitane

Errin

Heather

Jencycla

Jolivette

Lyza

Nora-Be

norethindrone

Norlyda

Norlyroc

Sharobel

Transdermal Combined

XULANE

Vaginal Combined

NUVARING

DIABETES MEDICATIONS

acarbose tab 25 mg, 50 mg, 100 mg

glimepiride tab 1 mg, 2 mg, 4 mg

glipizide tab 5 mg, 10 mg

glipizide tab sr 24hr 2.5 mg, 5 mg,
10 mg

glipizide/metformin hcl tab
2.5-250 mg, 2.5-500 mg, 5-500 mg

GLUCAGON EMERGENCY KIT

glyburide tab 1.25 mg, 2.5 mg, 5 mg

glyburide micronized tab 1.5 mg,
3 mg, 6 mg

glyburide/metformin tab

1.25-250 mg, 2.5-500 mg, 5-500 mg
 HUMULIN R U-500
 (CONCENTRATED)

HUMULIN R U-500 KWIKPEN

LANTUS

LANTUS SOLOSTAR

LEVEMIR

LEVEMIR FLEXTOUCH

metformin hcl tab 500 mg, 850 mg,
1000 mg

metformin hcl tab sr 24hr 500 mg,
750 mg

metformin hcl tab sr 24hr osmotic
500 mg, 1000 mg

miglitol tab 25 mg, 50 mg, 100 mg

nateglinide tab 60 mg, 120 mg

NOVOLIN 70/30

NOVOLIN N

NOVOLIN R

NOVOLOG

NOVOLOG FLEXPEN

NOVOLOG MIX 70/30

NOVOLOG MIX 70/30 PREFILL

NOVOLOG PENFILL

pioglitazone hcl tab 15 mg, 30 mg,
45 mg (base equiv)

pioglitazone hcl/metformin hcl tab
15-500 mg, 15-850 mg

repaglinide tab 0.5 mg, 1 mg, 2 mg

TOUJEO SOLOSTAR

TRESIBA FLEXTOUCH

DIABETIC SUPPLIES

Calibration Liquid

BAYER BREEZE 2

BAYER CONTOUR

Insulin Syringes

Lancets

Lancet Devices

Pen Needles

Test Strips & Discs

BAYER BREEZE

BAYER CONTOUR

BAYER CONTOUR NEXT

FLUORIDE SUPPLEMENTS

sodium fluoride chew tab 0.25 mg f
(from 0.55 mg naf), 0.5 mg f (from
1.1 mg naf), 1 mg f (from 2.2 mg naf)

sodium fluoride cream 1.1%
 sodium fluoride gel 1.1% (0.5% f)
 sodium fluoride paste 1.1%
 sodium fluoride rinse 0.2%
 sodium fluoride soln 0.125 mg/drop
 f (0.275 mg/d naf), 0.5 mg/mL f
 (from 1.1 mg/mL naf)
 sodium fluoride/potassium nitrate
 paste 1.1-5%
 stannous fluoride conc 0.63%
 stannous fluoride gel 0.4%

HIGH BLOOD PRESSURE

acebutolol hcl cap 200 mg, 400 mg
 amiloride hcl tab 5 mg
 amiloride/hydrochlorothiazide tab
 5-50 mg
 amlodipine besylate tab 2.5 mg,
 5 mg, 10 mg
 amlodipine besylate/atorvastatin
 calcium tab 2.5-10 mg, 2.5-20 mg,
 2.5-40 mg, 5-10 mg, 5-20 mg, 5-40 mg,
 5-80 mg, 10-10 mg, 10-20 mg,
 10-40 mg, 10-80 mg
 amlodipine besylate/benazepril hcl
 cap 2.5-10 mg, 5-10 mg, 5-20 mg,
 5-40 mg, 10-20 mg, 10-40 mg
 amlodipine besylate/valsartan tab
 5-160 mg, 5-320 mg, 10-160 mg,
 10-320 mg
 amlodipine/valsartan/
 hydrochlorothiazide tab
 5-160-12.5 mg, 5-160-25 mg,
 10-160-12.5 mg, 10-160-25 mg,
 10-320-25 mg
 atenolol tab 25 mg, 50 mg, 100 mg
 atenolol/chlorthalidone tab
 50-25 mg, 100-25 mg
 benazepril hcl tab 5 mg, 10 mg,
 20 mg, 40 mg
 benazepril/hydrochlorothiazide tab
 5-6.25 mg, 10-12.5 mg, 20-12.5 mg,
 20-25 mg
 betaxolol hcl tab 10 mg, 20 mg
 bisoprolol fumarate tab 5 mg, 10 mg

bisoprolol/hydrochlorothiazide tab
 2.5-6.25 mg, 5-6.25 mg, 10-6.25 mg
 bumetanide tab 0.5 mg, 1 mg, 2 mg
 candesartan cilexetil tab 4 mg, 8 mg,
 16 mg, 32 mg
 candesartan cilexetil/
 hydrochlorothiazide tab
 16-12.5 mg, 32-12.5 mg, 32-25 mg
 captopril tab 12.5 mg, 25 mg, 50 mg,
 100 mg
 carvedilol tab 3.125 mg, 6.25 mg,
 12.5 mg, 25 mg
 chlorothiazide tab 500 mg
 chlorthalidone tab 25 mg, 50 mg
 clonidine hcl tab 0.1 mg, 0.2 mg,
 0.3 mg
 clonidine hcl td patch weekly
 0.1 mg/24hr, 0.2 mg/24hr,
 0.3 mg/24hr
 diltiazem hcl tab 30 mg, 60 mg,
 90 mg, 120 mg
 diltiazem hcl cap sr 12hr 60 mg,
 90 mg, 120 mg
 diltiazem hcl cap sr 24hr 120 mg,
 180 mg, 240 mg
 diltiazem hcl coated beads cap sr
 24hr 120 mg, 180 mg, 240 mg,
 300 mg, 360 mg
 diltiazem hcl coated beads tab sr
 24hr 180 mg, 240 mg, 300 mg,
 360 mg, 420 mg
 diltiazem hcl extended release beads
 cap sr 24hr 120 mg, 180 mg,
 240 mg, 300 mg, 360 mg, 420 mg
 doxazosin mesylate tab 1 mg, 2 mg,
 4 mg, 8 mg
 enalapril maleate tab 2.5 mg, 5 mg,
 10 mg, 20 mg
 enalapril maleate/
 hydrochlorothiazide tab 5-12.5 mg,
 10-25 mg
 eplerenone tab 25 mg, 50 mg
 felodipine tab sr 24hr 2.5 mg, 5 mg,
 10 mg
 fosinopril sodium tab 10 mg, 20 mg,
 40 mg

fosinopril sodium/
 hydrochlorothiazide tab
 10-12.5 mg, 20-12.5 mg
 furosemide oral soln 10 mg/mL
 furosemide tab 20 mg, 40 mg, 80 mg
 guanfacine hcl tab 1 mg, 2 mg
 hydralazine hcl tab 10 mg, 25 mg,
 50 mg, 100 mg
 hydrochlorothiazide cap 12.5 mg
 hydrochlorothiazide tab 12.5 mg,
 25 mg, 50 mg
 indapamide tab 1.25 mg, 2.5 mg
 irbesartan tab 75 mg, 150 mg,
 300 mg
 irbesartan/hydrochlorothiazide tab
 150-12.5 mg, 300-12.5 mg
 isradipine cap 2.5 mg, 5 mg
 labetalol hcl tab 100 mg, 200 mg,
 300 mg
 lisinopril tab 2.5 mg, 5 mg, 10 mg,
 20 mg, 30 mg, 40 mg
 lisinopril/hydrochlorothiazide tab
 10-12.5 mg, 20-12.5 mg, 20-25 mg
 losartan potassium tab 25 mg,
 50 mg, 100 mg
 losartan potassium/
 hydrochlorothiazide tab
 50-12.5 mg, 100-12.5 mg,
 100-25 mg
 methyl dopa tab 250 mg, 500 mg
 metolazone tab 2.5 mg, 5 mg, 10 mg
 metoprolol succinate tab sr 24hr
 25 mg, 50 mg, 100 mg, 200 mg
 (tartrate equiv)
 metoprolol tartrate tab 25 mg,
 50 mg, 100 mg
 metoprolol/hydrochlorothiazide tab
 50-25 mg, 100-25 mg, 100-50 mg
 minoxidil tab 2.5 mg, 10 mg
 moexipril hcl tab 7.5 mg, 15 mg
 moexipril/hydrochlorothiazide tab
 7.5-12.5 mg, 15-12.5 mg, 15-25 mg
 nadolol tab 20 mg, 40 mg, 80 mg
 nadolol/bendroflumethiazide tab
 40-5 mg, 80-5 mg
 nicardipine hcl cap 20 mg, 30 mg
 nifedipine cap 10 mg, 20 mg

nifedipine tab sr 24hr 30 mg, 60 mg, 90 mg
 nifedipine tab sr 24hr osmotic release 30 mg, 60 mg, 90 mg
 perindopril erbumine tab 2 mg, 4 mg, 8 mg
 phenoxybenzamine hcl cap 10 mg
 pindolol tab 5 mg, 10 mg
 prazosin hcl cap 1 mg, 2 mg, 5 mg
 propranolol hcl cap sr 24hr 60 mg, 80 mg, 120 mg, 160 mg
 propranolol hcl tab 10 mg, 20 mg, 40 mg, 60 mg, 80 mg
 quinapril hcl tab 5 mg, 10 mg, 20 mg, 40 mg
 quinapril/hydrochlorothiazide tab 10-12.5 mg, 20-12.5 mg, 20-25 mg
 ramipril cap 1.25 mg, 2.5 mg, 5 mg, 10 mg
 spironolactone tab 25 mg, 50 mg, 100 mg
 spironolactone/hydrochlorothiazide tab 25-25 mg
 telmisartan tab 20 mg, 40 mg, 80 mg
 telmisartan/amlodipine tab 40-5 mg, 40-10 mg, 80-5 mg, 80-10 mg
 telmisartan/hydrochlorothiazide tab 40-12.5 mg, 80-12.5 mg, 80-25 mg
 terazosin hcl cap 1 mg, 2 mg, 5 mg, 10 mg
 torseamide tab 5 mg, 10 mg, 20 mg, 100 mg
 trandolapril tab 1 mg, 2 mg, 4 mg
 trandolapril/verapamil hcl tab cr 1-240 mg, 2-180 mg, 2-240 mg, 4-240 mg
 triamterene/hydrochlorothiazide cap 37.5-25 mg
 triamterene/hydrochlorothiazide tab 37.5-25 mg, 75-50 mg
 valsartan tab 40 mg, 80 mg, 160 mg, 320 mg
 valsartan/hydrochlorothiazide tab 80-12.5 mg, 160-12.5 mg, 160-25 mg, 320-12.5 mg, 320-25 mg

verapamil hcl cap sr 24hr 100 mg, 120 mg, 180 mg, 200 mg, 240 mg, 300 mg, 360 mg
 verapamil hcl tab 40 mg, 80 mg, 120 mg
 verapamil hcl tab cr 120 mg, 180 mg, 240 mg

HIGH CHOLESTEROL

amlodipine besylate/atorvastatin calcium tab 2.5-10 mg, 2.5-20 mg, 2.5-40 mg, 5-10 mg, 5-20 mg, 5-40 mg, 5-80 mg, 10-10 mg, 10-20 mg, 10-40 mg, 10-80 mg
 atorvastatin calcium tab 10 mg, 20 mg, 40 mg, 80 mg (base equivalent)
 cholestyramine powder 4 gm/dose, packets 4 gm
 cholestyramine light powder 4 gm/dose, packets 4 gm
 choline fenofibrate cap dr 45 mg, 135 mg (fenofibric acid equiv)
 colestipol hcl tab 1 gm
 colestipol hcl granules 5 gm, packets 5 gm
 ezetimibe tab 10 mg
 fenofibrate tab 40 mg, 48 mg, 54 mg, 120 mg, 145 mg, 160 mg
 fenofibrate micronized cap 43 mg, 67 mg, 130 mg, 134 mg, 200 mg
 fluvastatin sodium cap 20 mg, 40 mg
 fluvastatin sodium tab sr 24 hr 80 mg
 gemfibrozil tab 600 mg
 lovastatin tab 10 mg, 20 mg, 40 mg
 niacin tab cr 500 mg, 750 mg, 1000 mg (antihyperlipidemic)
 pravastatin sodium tab 10 mg, 20 mg, 40 mg, 80 mg
 rosuvastatin calcium tab 5 mg, 10 mg, 20 mg, 40 mg
 simvastatin tab 5 mg, 10 mg, 20 mg, 40 mg, 80 mg

OSTEOPOROSIS

alendronate sodium tab 5 mg, 10 mg, 35 mg, 70 mg
 calcitonin (salmon) nasal soln 200 unit/act
 ibandronate sodium tab 150 mg (base equivalent)
 raloxifene hcl tab 60 mg
 risedronate sodium tab 5 mg, 30 mg, 35 mg, 150 mg
 risedronate sodium tab delayed release 35 mg

RESPIRATORY

acetylcysteine inhal soln 10%, 20%
 ADVAIR DISKUS
 ADVAIR HFA
 albuterol sulfate soln nebu 0.083% (2.5 mg/3 mL)
 albuterol sulfate soln nebu 0.5% (5 mg/mL)
 albuterol sulfate soln nebu 0.63 mg/3 mL, 1.25 mg/3 mL (base equiv)
 albuterol sulfate syrup 2 mg/5 mL
 albuterol sulfate tab 2 mg, 4 mg
 albuterol sulfate tab sr 12hr 4 mg, 8 mg
 ANORO ELLIPTA
 ARNUITY ELLIPTA
 ASMANEX HFA
 ASMANEX TWISTHALER 30, 60, 120 METERED
 BREO ELLIPTA
 BROVANA
 budesonide inhalation susp 0.25 mg/mL, 0.5 mg/mL, 1 mg/2 mL
 DULERA
 FLOVENT DISKUS
 FLOVENT HFA
 FLUTICASONE PROPIONATE/SALMETEROL 55-14 mcg/act, 113-14 mcg/act, 232-14 mcg/act
 INCRUSE ELLIPTA
 ipratropium bromide inhal soln 0.02%

ipratropium/albuterol nebu soln
 0.5-2.5(3) mg/3 mL
 levalbuterol hcl soln nebu
 0.31 mg/mL, 0.63 mg/mL,
 1.25 mg/3 mL (base equiv)
 levalbuterol hcl soln nebu conc
 1.25 mg/0.5 mL (base equiv)
 montelukast sodium chew tab 4 mg,
 5 mg (base equiv)
 montelukast sodium tab 10 mg (base
 equiv)
 PROAIR HFA
 PROAIR RESPICLICK
 QVAR
 SEREVENT DISKUS
 SPIRIVA HANDIHALER
 SPIRIVA RESPIMAT
 STIOLTO RESPIMAT
 STRIVERDI RESPIMAT
 SYMBICORT
 terbutaline sulfate tab 2.5 mg, 5 mg
 theophylline soln 80 mg/15 mL
 theophylline tab sr 12hr 100 mg,
 200 mg, 300 mg, 450 mg
 theophylline tab sr 24hr 400 mg,
 600 mg
 VENTOLIN HFA
 zafirlukast tab 10 mg, 20 mg

TOBACCO CESSATION

bupropion hcl (smoking deterrent)
 tab sr 12hr 150 mg
 CHANTIX
 nicotine polacrilex gum 2 mg, 4 mg
 nicotine polacrilex lozenge 2 mg,
 4 mg
 nicotine td patch 24hr 7 mg/24hr,
 14 mg/24hr, 21 mg/24hr
 NICOTINE TRANSDERMAL KIT
 NICOTROL INHALER
 NICOTROL NS

VACCINES

ACTHIB
 ADACEL
 AFLURIA/PF/QUADRIVALENT
 BEXSERO
 BOOSTRIX
 CERVARIX
 COMVAX
 DAPTACEL
 DIPHTHERIA/TETANUS TOXOID
 ENGERIX-B
 FLUAD
 FLUARIX QUADRIVALENT
 FLUBLOK
 FLUCELVAX/QUADRIVALENT
 FLULAVAL QUADRIVALENT
 FLUVIRIN
 FLUZONE HIGH-DOSE PF
 FLUZONE INTRADERMAL
 QUADRIVALENT
 FLUZONE QUADRIVALENT
 FLUZONE SPLIT
 GARDASIL
 GARDASIL 9
 HAVRIX
 HIBERIX
 INFANRIX
 IPOL INACTIVATED IPV
 KINRIX
 MENACTRA
 MENCHIBRIX
 MENOMUNE-A/C/Y/W-135
 MENVEO
 M-M-R II
 PEDIARIX
 PEDVAX HIB
 PENTACEL
 PNEUMOVAX 23
 PREVNAR 13
 PROQUAD
 QUADRACEL
 RECOMBIVAX HB
 ROTARIX
 ROTATEQ
 TENIVAC
 TETANUS/DIPHTHERIA TOXOID

TRUMENBA
 TWINRIX
 VAQTA
 VARIVAX
 ZOSTAVAX